








NOTE:
UNIQUE PARTS USED ON ALXE-56 MODEL
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UNIQUE PARTS USED ON ALXE-56SZ MODEL

HEOEOOO®®

ITEM@ IS USED FOR "U" BURNERS ONLY
THEREFORE, ALXE-56SZ ONLY HAS TWO.
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ITEM|PART NUMBER DESCRIPTION QTY
1 100-1065 SEARZONE™ OPENING FIREBOX COVER 1
2 100-1846 ALX2 - U-BURNER BRACKET 3
3 100-1847 ALX2 - SEAR-ZONE IGNITER BRACKET / SHIELD 1
4 100-1848 ALX2 - IGNITER SHIELD 3
5 100-1849 ALX2 - IGNITER HOLE COVER 1
6 100-1884 ALX2 - SEAR-ZONE™ BURNER BRACKET 1
7 100-1887 ALX2 - DUAL VALVE FIREWALL COVE 1
8 100-1888 ALX2 - SINGLE VALVE FIREWALL COVE 1
9 100-1890 ALX2 - FIREWALL OPENING COVER FOR SEARZONE™ 1
10 100-1945 ALX2 - DUAL VALVE FIREWALL COVER FOR U-BURNER 1
11 100-1946 ALX2 - FIREWALL OPENING COVER FOR U-BURNER 1
12 100-2013 ALX2-56 - SIDE BURNER DRAIN CHANNEL 1
13 130-3039 ALXE SMOKER BOX BODY 1
14 130-3040 ALXE SMOKER BOX TOP DIFFUSER 1
15 130-3041 FLUE 1
16 130-3042 ALX4 SEAR ZONE BURNER SHIELD 1
17 130-3047 REAR COVER PLATE 1
18 200-0087 WASHER - 1/4" SPRING LOCK- REGULAR - SS 23
19 200-0089 BOLT - HEX HEAD 1/4-20 x 1/2" L 23
20 200-0111 SCREW 8-18 X %2 - SELF TAP - 410 SS 41
21 510-0487 ALX2-56 FIREWALL BRACKET FOR SIDE BURNER ASSEMBLY | 1
22 510-0492 ALX2-56 - SIDE BURNER SUPPORT ASSEMBLY 1
23 510-0502 ALX2 - GREASE TRAY SUPPORT - RIGHT SIDE 1
24 510-0503 ALX2 - GREASE TRAY SUPPORT - LEFT SIDE 1
25 510-0520 ALX2 - FIREWALL SUPPORT BRACKET ASSEMBLY 6
26 510-0904 ALXE FRONT PANEL MNTG BRKT 3
27 510-0926 ALXE-42 FIREBOX WELDED PARTS 1
28 510-0995 FIREWALL ASSEMBLY 1
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ITEM|PART NUMBER DESCRIPTION QTY
1 130-3109 DRIP TRAY INSERT 1
2 200-0148 SCREW 10-32 X 3/4" - FLAT HEAD - PHILLIPS - 82° - SS 6
3 290-0119 ROLLER WHEEL - STAINLESS STL - %" @ - 6
4 510-0984 DRIP TRAY WELDED PARTS 1
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ITEM |PART NUMBER DESCRIPTION QTY
1 100-1092 ALX2 - ROTISSERIE GEAR COVER 1
2 130-2985 PIVOT PIN 2
3 200-0057 SCREW 1/4-20 X 1/2 - TRUSS HEAD - PHILLIPS 2
4 200-0062 10-32 X 3/4 - PAN HEAD - PHILLIPS SCREW 2
5 200-0087 WASHER - 1/4" SPRING LOCK- REGULAR - SS 4
6 200-0089 BOLT - HEX HEAD 1/4-20 x 1/2" L 4
7 200-0111 SCREW 8-18 X 2 - SELF TAP - 410 SS 1
8 200-0361 SCREW 8-32 X 5/8" - FLAT HEAD 82° - PHILLIPS 6
9 290-0119 ROLLER WHEEL - STAINLESS STL-%"@ - 2
10 510-0139 ALX2 - ROTISSERIE GEAR ASSEMBLY 1
11 510-0511 ALX2 - WARMING RACK BRACKET ASSEMBLY - LEFT SIDE 1
12 510-0513 ALX2-42 [ 42SZ - ROTISSERIE PANEL ASSY 1
13 510-0519 ALX2 - WARMING RACK BRACKET ASSEMBLY- RIGHT SIDE | 1
14 510-0990 REAR HOOD & RIM WELDED PARTS 1
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ITEM|PART NO. DESCRIPTION QTY
1 200-0087 WASHER - 1/4" SPRING LOCK- REGULAR - SS 4
2 | 200-0219 | HEX HD MACHINE SCREW 1/4-20 UNC X 5/8 LONG SS| 4
3 | 200-0361 SCREW 8-32 X 5/8" - FLAT HEAD 82° - PHILLIPS 4
4 | 210-0571 ALFRESCO 3-1/8 DIA ALXE THERMOMETER 1
5 | 290-0400 ALFRESCO BBQ / RANGE HANDLE END CAP 2
6 | 290-0417 ALXE-42 BARBECUE HOOD HANDLE 1
7 | 510-0896 FRONT HOOD (WELDED PARTS) 1
8 | 510-0924 SPIRAL TORSION SPRING LT 1
9 | 510-0925 SPIRAL TORSION SPRING RT 1
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ITEM | PART NO. DESCRIPTION QTY
1 100-1894 ALX2 - BRIQUETTE TRAY BASE 1
2 100-1895 ALX2 - BRIQUETTE LOCK BAR 3
3 200-0312 | SCREW 8-32 x 3/4"- PAN HEAD - PHILLIPS - THREAD CUTTERTYPEF | 9
4 265-0005 BRIQUETTE - ALFRESCO CUSTOM 24
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ITEM|{PART No. DESCRIPTION QTY| ~

1 | 100-0914 ROTISSERIE GAS LINE (42"L x 3/8" @ - SS. FLEX TUBE) 1
2 | 100-0917 ROTISSERIE GAS LINE EXTENSION - 3/8"@ X 8" - SS 1
3 | 100-0917 ALX2-56 SIDE BURNER 8 in GAS LINE 1

REPLACEMENT
4 | 100-0917 SEAR ZONE™ GAS LINE (8"L x 3/8" @ - SS. FLEX TUBE) 1 EXTERIOR CAP
5 | 100-0941 ALX2-56 SIDE BURNER 24 in GAS LINE.SLDPRT 1 290-0072
6 | 100-1067 ALX2- SMOKER & SZ™ ORIFICE BRACKET 1
7 | 100-1156 42" BBQ SMOKER GAS LINE 1
8 | 200-0274 ELBOW 90°- CAST IRON - 1/2" FPT x 1/2" MPT 1 REPLACEMENT
9 | 220-0151 COUPLING 3/8" x 3/8" - COMPRESSION - BRASS 1 'Z%B_EO'E'Z%R CAP
10 | 220-0273 ELBOW 90° - 1/8" FPT x 3/16" COMP 1
11 | 220-0275 NIPPLE - 1/2" MPT X 3/8" OD FL 1
12 | 220-0276 ELBOW 3/8" MPT x 1/8" FPT x 3/8" COMP 1 /@
13 | 220-0277 NIPPLE 1/8"MPT x 1/16"MPT 1 . REPLACEMENT
14 | 220-0280 REGULATOR GAS - MAXITROL RV48CL440002 1 55583540%
15 | 220-0293 ELBOW 3/8-27 UNS x 3/8" COMP 1 Z%gL(z:JLDIE)S SPRING
16 | 220-0344 MANIFOLD - 56" BBQ LX2 DELUXE 1
17 | 290-0041 GAS VALVE - STRAIGHT - WITHOUT ORIFICES 2
18 | 290-0042 | GAS VALVE - SIDE BURNER - WITH INTERNAL ORIFICE 2 i BURNER BODY
19 | 290-0066 |GAS VALVE - ANGLED - ORIFICE: INT= 0.95 mm / EXT=NONE| 1 290-0344
20 | 290-0433 ALFRESCO - KNOB - BBQ VALVE - Assembly 6
21 | 290-0434 ALFRESCO -ROTISSERIE / SEAR ZONE™ KNOB 1 ELBOW 90°
22 |SEE NOTE GAS VALVE - ANGLED WITH ORIFICE >>> SEE NOTE 3 %’2%'_82%3% VerMPT
23 |SEE NOTE| ORIFICE - IR ROTISSERIE UNIT (SEE NOTE FOR SIZING) 1 ELECTRODE CLIP
24 |SEE NOTE ORIFICE - SEAR ZONE™ >>> SEE NOTE 1 ELECTRODE SPRING
25 |SEE NOTE ALX2 - SIDE BURNER ASSEMBLY 2 \_ J
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( : 3 @ NOTE: ORIFICE OR VALVE ASSEMBLY TO CHANGE
ACCORDING TO FUEL SUPPLY (NG OR LP).
ITEM NG PART # LP PART #
22 290-0310 290-0311
23 220-0285 220-0286
\ J 24 220-0289 220-0290
25 290-0070 290-0071
Dk 220-0368 220-0369
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ALXE SMOKER BURNER ASSEMBLY

NOTE: ORIFICE OR VALVE ASSEMBLY
ITEM|PART NUMBER DESCRIPTION QTY NOTE: ORIFICE OR VALVE ASSEME
1 130-3019 MOUNTING BRACKET 1 gggFF’)lAT\I:EI\JATURAL GAS OR LIQUID
2 200-0111 SCREW 8-18 X % - SELF TAP - 410 SS 3
NG GAS | LP GAS
3 210-0189  |ELECTRODE - "L" SHAPED - MAIN BURNER| 1 ITEM  —5ART# | PART #
4 220-0273 ELBOW 90° - 1/8" FPT x 3/16" COMP 1 6 220-0313[220-0314
5 510-0504 ALX2 - SMOKER BURNER ASSEMBLY 1
6 | SEENOTE | ORIFICE - SMOKER UNIT >>> SEE NOTE | 1
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